

Customer Report Builder

Customer Report

Comments, pictures and test results of customers watch

Baselworld Demo 09.03.2010 10:22:59

Part: 00471
Customer: Witschi Electronic AG

Wichtige Informationen

Item	Value	Unit	Limit	Status
CR	175.00	0.2	100.0	OK
CR	180.00	0.2	100.0	OK
CR	185.00	0.2	100.0	OK
CR	190.00	0.2	100.0	OK
CR	195.00	0.2	100.0	OK
CR	200.00	0.2	100.0	OK
CR	205.00	0.2	100.0	OK
CR	210.00	0.2	100.0	OK
CR	215.00	0.2	100.0	OK
CR	220.00	0.2	100.0	OK
CR	225.00	0.2	100.0	OK
CR	230.00	0.2	100.0	OK
CR	235.00	0.2	100.0	OK
CR	240.00	0.2	100.0	OK
CR	245.00	0.2	100.0	OK
CR	250.00	0.2	100.0	OK
CR	255.00	0.2	100.0	OK
CR	260.00	0.2	100.0	OK
CR	265.00	0.2	100.0	OK
CR	270.00	0.2	100.0	OK
CR	275.00	0.2	100.0	OK
CR	280.00	0.2	100.0	OK
CR	285.00	0.2	100.0	OK
CR	290.00	0.2	100.0	OK
CR	295.00	0.2	100.0	OK
CR	300.00	0.2	100.0	OK
CR	305.00	0.2	100.0	OK
CR	310.00	0.2	100.0	OK
CR	315.00	0.2	100.0	OK
CR	320.00	0.2	100.0	OK
CR	325.00	0.2	100.0	OK
CR	330.00	0.2	100.0	OK
CR	335.00	0.2	100.0	OK
CR	340.00	0.2	100.0	OK
CR	345.00	0.2	100.0	OK
CR	350.00	0.2	100.0	OK
CR	355.00	0.2	100.0	OK
CR	360.00	0.2	100.0	OK
CR	365.00	0.2	100.0	OK
CR	370.00	0.2	100.0	OK
CR	375.00	0.2	100.0	OK
CR	380.00	0.2	100.0	OK
CR	385.00	0.2	100.0	OK
CR	390.00	0.2	100.0	OK
CR	395.00	0.2	100.0	OK
CR	400.00	0.2	100.0	OK
CR	405.00	0.2	100.0	OK
CR	410.00	0.2	100.0	OK
CR	415.00	0.2	100.0	OK
CR	420.00	0.2	100.0	OK
CR	425.00	0.2	100.0	OK
CR	430.00	0.2	100.0	OK
CR	435.00	0.2	100.0	OK
CR	440.00	0.2	100.0	OK
CR	445.00	0.2	100.0	OK
CR	450.00	0.2	100.0	OK
CR	455.00	0.2	100.0	OK
CR	460.00	0.2	100.0	OK
CR	465.00	0.2	100.0	OK
CR	470.00	0.2	100.0	OK
CR	475.00	0.2	100.0	OK
CR	480.00	0.2	100.0	OK
CR	485.00	0.2	100.0	OK
CR	490.00	0.2	100.0	OK
CR	495.00	0.2	100.0	OK
CR	500.00	0.2	100.0	OK

Witschi
2009

Repair Receipt

Customer data, watch photography



Incoming Inspection

Rate accuracy and tightness



Service

Repair / Revision etc.



Handover to Customer

Watch and Service Report



Photography

Watch after revision



Final Inspection

Rate accuracy

	Rate	Ampl	Beat
DU	8	286	0.4
DO	8	282	0.3
CD	10	261	0.0
CL	8	253	0.4
CU	13	253	0.4
CR	-	-	-
X	9	267	0.3
D	5	33	0.4
DVH	2	-28	-
Di	0	-	-

Final Inspection

Tightness

Test: okay			
1	2	3	
-0.2	+0.3	+6.0	bar
-3.55	+7.17	+34.22	us
+0.0	+0.4	+0.6	%/us
15/26	18/32	38/46	#